Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_10MHz_16QAM_MCH_836.5MHz_RB_50 0 NTNV
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Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

5.2.5B26b_15MHz

Test Report No.: CTL2405163031-WF

Band26b_15MHz_QPSK LCH_831.5MHz_RB_75 0_NTNV
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Power
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Band26b_15MHz_QPSK_MCH_836.5MHz_RB_75 0 _NTNV
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Power
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_15MHz_QPSK_HCH_841.5MHz_RB_75 0_NTNV
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Band26b_15MHz_16QAM_LCH_831.5MHz RB_75 0 NTNV
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_15MHz_16QAM_MCH_836.5MHz_RB_75_0_NTNV
100.0 %
10.0 % 4
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Samples: 10.0M
RBW: 15.00MHz
Freq.: 836.500MHz
Power:
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0.01 %: 6.87dB
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Band26b_15MHz_16QAM_HCH_841.5MHz_RB_75_0_NTNV
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Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

6. Spurious Emission

6.1 Test Result

6.1.1 B26b_1.4MHz

Test Report No.: CTL2405163031-WF

Band: 26b / Bandwidth: 1.4MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Modulation (MHZz) Size Offset Result | Limit Verdict
824 7 1 0 Refer To Test Graph Pass
) 6 0 Refer To Test Graph Pass
QPSK 836.5 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
848.3 5 Refer To Test Graph Pass
6 0 Refer To Test Graph Pass
824.7 1 0 Refer To Test Graph Pass
’ 6 0 Refer To Test Graph Pass
836.5 1 0 Refer To Test Graph Pass
1668 1 0 Refer To Test Graph Pass
848.3 5 Refer To Test Graph Pass
6 0 Refer To Test Graph Pass
6.1.2 B26b_3MHz
Band: 26b / Bandwidth: 3MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Modulation (MHz) Size Offset Result | Limit Merdiet
8255 1 0 Refer To Test Graph Pass
) 15 0 Refer To Test Graph Pass
QPSK 836.5 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
847.5 14 Refer To Test Graph Pass
15 0 Refer To Test Graph Pass
8255 1 0 Refer To Test Graph Pass
) 15 0 Refer To Test Graph Pass
836.5 1 0 Refer To Test Graph Pass
16QAM 1 0 Refer To Test Graph Pass
847.5 14 Refer To Test Graph Pass
15 0 Refer To Test Graph Pass
6.1.3 B26b_5MHz
Band: 26b / Bandwidth: 5MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Moduiggon (MH2) Size Offset Result [ Limit Verdict
826.5 1 0 Refer To Test Graph Pass
) 25 0 Refer To Test Graph Pass
QPSK 836.5 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
846.5 24 Refer To Test Graph Pass
25 0 Refer To Test Graph Pass
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Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

826.5 1 0 Refer To Test Graph Pass

) 25 0 Refer To Test Graph Pass

836.5 1 0 Refer To Test Graph Pass

16QAM 1 0 Refer To Test Graph Pass

846.5 24 Refer To Test Graph Pass

25 0 Refer To Test Graph Pass

6.1.4 B26b_10MHz
Band: 26b / Bandwidth: 10MHz / NTNV
. Frequency RB Allocation Spurious Emission .

Modulation (MHz) Size Offset Result | Limit Verdict

829 1 0 Refer To Test Graph Pass

50 0 Refer To Test Graph Pass

QPSK 836.5 1 0 Refer To Test Graph Pass

1 0 Refer To Test Graph Pass

844 49 Refer To Test Graph Pass

50 0 Refer To Test Graph Pass

829 1 0 Refer To Test Graph Pass

50 0 Refer To Test Graph Pass

836.5 1 0 Refer To Test Graph Pass

158 1 0 Refer To Test Graph Pass

844 49 Refer To Test Graph Pass

50 0 Refer To Test Graph Pass

6.1.5 B26b_15MHz
Band: 26b / Bandwidth: 15MHz / NTNV
. Frequency RB Allocation Spurious Emission .

Modulation (MH2) Size Offset Result [ Limit Verdict

8315 1 0 Refer To Test Graph Pass

) 75 0 Refer To Test Graph Pass

QPSK 836.5 1 0 Refer To Test Graph Pass

1 0 Refer To Test Graph Pass

841.5 74 Refer To Test Graph Pass

75 0 Refer To Test Graph Pass

8315 AL 0 Refer To Test Graph Pass

) 75 0 Refer To Test Graph Pass

836.5 1 0 Refer To Test Graph Pass

16QAM 1 0 Refer To Test Graph Pass

841.5 74 Refer To Test Graph Pass

75 0 Refer To Test Graph Pass
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Annex for LTE Band 26

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

6.2 Test Graph

6.2.1 B26b_1.4MHz

Band26b_1.4MHz_QPSK_LCH_824.7MHz_RB_1 0 _NTNV

e Ant: Ant1
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—— Trace
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-80 T T T T T T T T T
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
822.5 823 0.1 CHP 1 822.942  48.96 -13 Pass
823 824 0.003 / 2 823.995 -3459 -13 Pass
824 825.5 0.003 / ! / / /
Band26b_1.4MHz_QPSK LCH_824.7MHz_RB_1 0_NTNV
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Annex for LTE Band 26

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_1.4MHz QPSK_LCH 824.7MHz RB 6_0 NTNV
e Ant Ant1
Start: 822.5 MHz
Stop: 825.5 MHz
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  hesut
8225 823 0.1 CHP 1 822590 4460 -13 Pass
823 824 0.013 / 2 823973  -30.67 -13 Pass
824 8255 0.013 / ! / ! / /
Band26b_1.4MHz QPSK_MCH _836.5MHz RB_1 0 NTNV
LY Ant: Ant1
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Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_1.4MHz QPSK_HCH_848.3MHz RB_1 0 NTNV
LY Ant: Ant1
Start: 30 MHz
Stop: 8490 MHz
RBW: 1 MHz
30 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
20 SweepPoint: 16921
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Band26b_1.4MHz QPSK_HCH_848.3MHz RB_1 5 NTNV
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Stop: 850.5 MHz
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Detector: RMS
0 TraceType: Average
AverageCount: 3
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—— Trace
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847.5 850.5
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  Hesut
847.5 849 0.003 / ! / / / /
849 850 0.003 / 1 849.006 -33.72 -13 Pass
850 850.5 0.1 CHP 2 850.063  -48.05 -13 Pass
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_1.4MHz_QPSK_HCH_848.3MHz_RB_6_0_NTNV

e Ant: Ant1
Start: 847.5 MHz
Stop: 850.5 MHz
10 RBW: 13 kHz
VBW: 39 kHz
Detector: RMS
0 TraceType: Average
AverageCount: 3
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847.5 850.5
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz)  MeTod TReT MHz)  (@Bm)  (@Bm)  Resut
847.5 849 0.013 / ! / / / /
849 850 0.013 / 1 849.246  -31.37 -13 Pass
850 850.5 0.1 CHP 2 850.398 4397 -13 Pass
Band26b 1.4MHz 16QAM LCH 824.7MHz RB 1 0 NTNV
e Ant: Ant1
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Stop: 825.5 MHz
10 RBW: 3 kHz
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8225 825.5
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  Resut
8225 823 0.1 CHP 1 822.944 4945 13 Pass
823 824 0.003 / 2 823.994 3447 -13 Pass
824 825.5 0.003 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_1.4MHz 16QAM LCH 824.7MHz RB 1 0 NTNV
LY Ant: Ant1
Start: 30 MHz
Stop: 8490 MHz
RBW: 1 MHz
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TraceType: Average
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Band26b_1.4MHz 16QAM _LCH 824.7MHz RB 6 0 NTNV
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Start: 822.5 MHz
Stop: 825.5 MHz
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VBW: 39 kHz
Detector: RMS
04 TraceType: Average
AverageCount: 3
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
8225 823 0.1 CHP 1 822.947 4518 -13 Pass
823 824 0.013 / 2 823997 -31.99 -13 Pass
824 8255 0.013 / /
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_1.4MHz_16QAM_MCH_836.5MHz _RB_1 0 _NTNV

Ant: Ant1
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_1.4MHz_16QAM_HCH_848.3MHz_RB_1_5 NTNV
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! | ! ! | — Limit
850.5
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz)  MeTod TNeT MHz)  (@Bm)  (@Bm)  Resut
847.5 849 0.003 / ! / / /
849 850 0.003 / 1 849837  -77.87 -13 Pass
850 850.5 0.1 CHP 2 850.185  -64.77 -13 Pass
Band26b 1.4MHz 16QAM_HCH 848.3MHz RB 6 0 NTNV
e Ant: Ant1
Start: 847.5 MHz
Stop: 850.5 MHz
10 RBW: 13 kHz
VBW: 39 kHz
Detector: RMS
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AverageCount: 3
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| ! | —— Trace
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-80 T T T T T T
847.5 850.5
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
847.5 849 0.013 / ! / / / /
849 850 0.013 / 1 849.021 -32.20 -13 Pass
850 850.5 0.1 CHP 2 850.122 4507 -13 Pass
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Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

6.2.2 B26b_3MHz

Band26b_3MHz_QPSK_LCH_825.5MHz_RB_1_0_NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
821 823 0.1 CHP 1 822.948  48.69 -13 Pass
823 824 0.003 / 2 823.995  -33.77 -13 Pass
824 827 0.003 / ! / ! / /
Band26b_3MHz_QPSK_LCH_825.5MHz_RB_1_0_NTNV
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_3MHz QPSK_LCH 825.5MHz_RB 15 0 NTNV
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MHzZ)  MHz) Mz  Meed  TNeT MHz)  @Bm)  @Bm)  ROSUt
821 823 0.1 CHP 1 822.944  -30.24 -13 Pass
823 824 0.033 / 2 824000 -27.31 -13 Pass
824 827 0.033 / ! / ! / /
Band26b_3MHz QPSK_MCH 836.5MHz RB_1 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Band26b_3MHz QPSK_HCH 847.5MHz RB_1 0 NTNV
LY Ant: Ant1
Start: 30 MHz
Stop: 8490 MHz
RBW: 1 MHz
30 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
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Band26b_3MHz QPSK_HCH 847.5MHz RB_1 14 NTNV
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Start: 846 MHz
Stop: 852 MHz
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VBW: 9.1 kHz
Detector: RMS
oA TraceType: Average
AverageCount: 3
SweepPoint: 4001
SweepTime: 822.13 ms
-10 A Sweep: Single
g -20
m
o
~ -30 1
(]
3
1 —40 A 2
_50 -
_60 4
. MMM
=70 4 —— Final Data
—— Trace
— Limit
-80 T T T T T T T T T
846.0 852.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
846 849 0.003 / ! / / / /
849 850 0.003 / 1 849.000 -32.05 -13 Pass
850 852 0.1 CHP 2 850.062 46.41 -13 Pass
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_3MHz_QPSK_HCH_847.5MHz_RB_15 0 _NTNV

Level (dBm)

Ant: Ant1
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Stop: 852 MHz
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TraceType: Average
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852.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
846 849 0.03 / ! / ! / /
849 850 0.03 / 1 849.000 -29.96 -13 Pass
850 852 0.1 CHP 2 850.074  -31.22 -13 Pass
Band26b_3MHz 16QAM _LCH 8255MHz RB 1 0 NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  Resut
821 823 0.1 CHP 1 822948 4927 13 Pass
823 824 0.003 / 2 823997 3242 -13 Pass
824 827 0.003 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band26b_3MHz 16QAM LCH 8255MHz RB 1 0 NTNV
LY Ant: Ant1
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  nesut
821 823 0.1 CHP 1 822.932 -31.60 -13 Pass
823 824 0.03 / 2 824.000 -28.08 -13 Pass
824 827 0.03 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band26b_3MHz_16QAM _MCH_836.5MHz_RB_1 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Band26b_3MHz_16QAM_HCH_847.5MHz_RB_1_14 NTNV
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Start: 846 MHz
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846.0 852.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz)  MeTod TNeT MHz)  (@Bm)  (@Bm)  Resut
846 849 0.003 / ! / / / /
849 850 0.003 / 1 849.001  -34.35 -13 Pass
850 852 0.1 CHP 2 850.052  47.95 -13 Pass
Band26b 3MHz 16QAM HCH 847.5MHz RB 15 0 NTNV
Ant: Ant1
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846.0 852.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
846 849 0.033 ! / / ! / i
849 850 0.033 ! 1 849.006  -31.05 13 Pass
850 852 01 CHP 2 850.098 -32.26 13 Pass
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Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

6.2.3 B26b_5MHz

Band26b_5MHz_QPSK_LCH_826.5MHz_RB_1_0_NTNV

Ant: Ant1

Start: 819 MHz
Stop: 829 MHz
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TraceType: Averaoge
AverageCount: 3
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Sweep: Single
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819.0 829.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
819 823 0.1 CHP 1 822.944 4941 -13 Pass
823 824 0.003 / 2 823.999  -35.46 -13 Pass
824 829 0.003 / ! / ! / /
Band26b_5MHz_QPSK_LCH_826.5MHz_RB_1_0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Band26b_5MHz QPSK_LCH _826.5MHz_RB 25 0 NTNV
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819.0 829.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  Resut
819 823 0.1 CHP 1 822.940 -31.61 -13 Pass
823 824 0.051 / 2 823930 -30.16 -13 Pass
824 829 0.051 / ! / ! / /
Band26b 5MHz_QPSK_MCH 836.5MHz RB_1 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Band26b_5MHz_QPSK_HCH 846.5MHz RB 1 0 NTNV
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Start: 30 MHz
Stop: 8490 MHz
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Detector: RMS
TraceType: Average
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
844 849 0.003 / ! / / / /
849 850 0.003 / 1 849.000 -34.26 -13 Pass
850 854 0.1 CHP 2 850.803 4775 -13 Pass
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FCCID: 2BCUE-P8GLOBAL

Band26b_5MHz_QPSK_HCH_846.5MHz_RB 25 0_NTNV
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844.0 854.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHzZ)  (MHz)  (MHz)  Meed  TNeT MHz)  @Bm)  (@Bm)  ReSUt
844 849 0.051 ! / / i / i
849 850 0.051 ! 1 849010 -3059 13 Pass
850 854 0.1 CHP 2 850210 3327 13 Pass
Band26b 5MHz_16QAM LCH_826.5MHz RB 1 0 NTNV
Ant: Ant1

Start: 819 MHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 6667
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Frequency (MHz)

Start Stop RBW Marker Freq Level Limit

MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  Resut

819 823 0.1 CHP 1 822950 4991 -3 Pass

823 824 0.003 i 2 824000 -36.20 13 Pass

824 829 0.003 li / / ! / li
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Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_5MHz_16QAM _LCH_826.5MHz RB_1 0 _NTNV
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819.0 829.0
Frequency (MHz)
Stop RBW Marker Freq Level Limit
MHz)  (MHz) Methed  TNoT MHz)  (@Bm)  (dBm)  Result
823 0.1 CHP 1 822.940 -3343 -13 Pass
824 0.051 / 2 823.990 -30.68 -13 Pass
829 0.051 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band26b_5MHz_16QAM_MCH_836.5MHz_RB_1 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_5MHz_16QAM_HCH_846.5MHz_RB_1 24 NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  Hesut
844 849 0.003 / ! / / /
849 850 0.003 / 1 849.000 -36.31 -13 Pass
850 854 0.1 CHP 2 850.808  -49.60 -13 Pass
Band26b 5MHz_16QAM HCH 846.5MHz RB 25 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

6.2.4 B26b_10MHz

Band26b_10MHz_QPSK_LCH_829MHz_RB_1_0_NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
814 823 0.1 CHP 1 822.841 -50.02 -13 Pass
823 824 0.003 / 2 823.995 5164 -13 Pass
824 834 0.003 / ! / ! / /
Band26b_10MHz_QPSK_LCH 829MHz_RB_1 0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Band26b_10MHz_QPSK_LCH_829MHz_RB_50 0 NTNV
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Start Stop RBW Marker Freq Level Limit
MHzZ)  (MHz) Mz  Mehed  TNeT MHz)  @Bm)  (@Bm)  RosUt
814 824 0.1 / 1 824.000 -29.28 -13 Pass
824 834 0.1 / ! / / /
Band26b_10MHz QPSK_MCH 836.5MHz RB_1 0 NTNV
LY Ant: Ant1
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FCCID: 2BCUE-P8GLOBAL

Band26b_10MHz QPSK_HCH 844MHz RB 1 0 NTNV
LY Ant: Ant1
Start: 30 MHz
Stop: 8490 MHz
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839.0 859.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
839 849 0.003 / ! / / / /
849 850 0.003 / 1 849.007  -51.50 -13 Pass
850 859 0.1 CHP 2 850.051 -48.63 -13 Pass
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_10MHz_QPSK_HCH_844MHz_RB_50_0_NTNV
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839.0 859.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  Resut
839 849 0.1 / ! / / /
849 859 0.1 / 1 849.000 -31.32 -13 Pass
Band26b_10MHz 16QAM LCH 829MHz RB 1 0 NTNV
Ant: Ant1

Start: 814 MHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 13334
SweepTime: 2.74 s
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814.0 834.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  Resut
814 823 0.1 CHP 1 822949 5006 A3 Pass
823 824 0.003 i 2 823996 5183 13 Pass
824 834 0.003 I / / ! / I
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FCCID: 2BCUE-P8GLOBAL

Band26b_10MHz_16QAM LCH 829MHz RB 1 0 NTNV
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814.0 834.0
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  Resut
814 823 0.1 / 1 822.760 -3555 -13 Pass
823 824 0.101 / 2 824.000 -32.30 -13 Pass
824 834 0.101 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band26b_10MHz_16QAM_MCH_836.5MHz_RB_1_0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Band26b_10MHz_16QAM_HCH_844MHz_RB_1 49 NTNV

Ant: Ant1

Start: 839 MHz
Stop: 859 MHz
RBW: 3 kHz

VBW: 9.1 kHz
Detector: RMS

- TraceType: Average
AverageCount: 3
SweepPoint: 13334
SweepTime: 2.74 s
Sweep: Single
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
839 849 0.003 / ! / ! / /
849 850 0.003 / 1 849.002 4973 -13 Pass
850 859 0.1 CHP 2 850.051 -50.08 -13 Pass
Band26b_10MHz 16QAM HCH 844MHz RB_50 0 NTNV
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839.0 859.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz)  Meod TR MHz)  (@Bm)  (@Bm)  Resut
839 849 0.1 / ! / ! / /
849 859 0.1 / 1 850.800 -34.83 -13 Pass
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FCCID: 2BCUE-P8GLOBAL

6.2.5 B26b_15MHz

Band26b_15MHz_QPSK_LCH_831.5MHz_RB_1 0_NTNV
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Stop: 839 MHz
10 RBW: 3 kHz
VBW: 9.1 kHz
Detector: RMS
01 TraceType: Averaoge
AverageCount: 3
SweepPoint: 20001
-10 4 SweepTime: 4.11 s
Sweep: Single
_20 4
&
=3 -30 A
g =40 1
(]
—
-50
_60 -
_70 9
-80 —— Final Data
—— Trace
—— Limit
-90 + T T T T T T T T T
809.0 839.0
Frequency (MHz)
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MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
809 823 0.1 CHP 1 811.528 49.76 -13 Pass
823 824 0.003 / 2 823.982  47.91 -13 Pass
824 839 0.003 / ! / / / /
Band26b_15MHz_QPSK_LCH 831.5MHz_RB_1 0 _NTNV
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FCCID: 2BCUE-P8GLOBAL

Band26b_15MHz QPSK_LCH_831.5MHz _RB 75 0 NTNV
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Start: 809 MHz
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  Resut
809 823 0.1 / 1 822920 -32.86 -13 Pass
823 824 0.148 / 2 823910 -32.20 -13 Pass
824 839 0.148 / ! / ! / /
Band26b_15MHz_QPSK_MCH 836.5MHz RB_1 0 NTNV
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Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_15MHz_QPSK_HCH_841.5MHz_RB_1_0 NTNV

Level (dBm)

LY Ant: Ant1
Start: 30 MHz
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RBW: 1 MHz
30 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
20 SweepPoint: 16921
SweepTime: 14.66 ms
Sweep: Single
10
Maker
1. 882.500 MHz
— 04 -43.15dBm
£
S
= -10 1
(]
>
]
— 20
_30 -
-40 A
3
_50 -
W —— Trace
— Limit
-60 T T T T T T T T T 1
30.0 8490.0
Frequency (MHz)
Band26b_15MHz_QPSK_HCH 841.5MHz RB_1 74 NTNV
20

Ant: Ant1
Start: 834 MHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 20001
SweepTime: 4.11s
Sweep: Single

—— Final Data
—— Trace
—— Limit
864.0
Frequency (MHz)

Stop RBW Marker Freq Level Limit

MHz)  (MHz) Methed  TNoT MHz)  @Bm)  (dBm)  Result

849 0.003 ! / / ! / li

850 0.003 li 1 849.001 4860 13 Pass

864 0.1 CHP 2 850251 4905 13 Pass
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FCCID: 2BCUE-P8GLOBAL

Band26b_15MHz_QPSK_HCH_841.5MHz_RB_75_0_NTNV

= ] i ] i i i i i ] Ant: Ant1
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Stop: 864 MHz
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834.0 864.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
834 849 0.149 / ! / / / /
849 850 0.149 / 1 849.870 -33.44 -13 Pass
850 864 0.1 / 2 850.920 -34.97 -13 Pass
Band26b_15MHz 16QAM LCH 831.5MHz RB_1 0 NTNV
Ant: Ant1

Start: 809 MHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 20001
SweepTime: 4.11 s
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—— Trace
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839.0
Frequency (MHz)

Start Stop RBW Marker Freq Level Limit

MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  Hesut

809 823 0.1 CHP 1 822938 5104 -3 Pass

823 824 0.003 ! 2 823997 4875 13 Pass

824 839 0.003 li / / i / i
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FCCID: 2BCUE-P8GLOBAL

Band26b_15MHz_16QAM LCH 831.5MHz RB 1 0 NTNV
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809.0 839.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  Resut
809 823 0.1 / 1 822.980 -36.10 -13 Pass
823 824 0.15 / 2 824.000 -34.42 -13 Pass
824 839 0.15 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band26b_15MHz_16QAM_MCH_836.5MHz_RB_1_0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_15MHz_16QAM_HCH_841.5MHz_RB_1 74 NTNV

Level (dBm)

Ant: Ant1

Start: 834 MHz
Stop: 864 MHz
RBW: 3 kHz

VBW: 9.1 kHz
Detector: RMS

- TraceType: Average
AverageCount: 3
SweepPoint: 20001
SweepTime: 4.11 s
Sweep: Single

RBW

(MHz)

0.003
0.003
0.1

Method

Frequency (MHz)
Marker Freq
No. (MHz)
/ ! /
/ 1 849.006
CHP 2 850.329

Level
(dBm)

-47.52
-49.36

Limit
(dBm)
/

-13
-13
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—— Trace
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1
864.0
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Pass
Pass

Band26b_15MHz_16QAM_HCH_841.5MHz_RB_75 0 NTNV

Level (dBm)

Ant: Ant1
Start: 834 MHz

Detector: RMS
TraceType: Average
AverageCount: 3!
SweepPoint: 1001
SweepTime: 3.73 ms
-| Sweep: Single

—— Final Data
| ! | | —— Trace
| — Limit

-80 : : : : : : :
834.0 864.0
Frequency (MHz)

Start Stop RBW Marker Freq Level Limit

MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  Resut

834 849 0.149 ! / / ! / i

849 850 0.149 ! 1 849690 -3530 13 Pass

850 864 0.1 I 2 850530  -36.30 13 Pass
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